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1. TENIKOI OPOI / GENERAL CONDITIONS

To mOoToToINTIKO QUTO Eival TO QTTOTEAECHA TNng BOKIMAG TNG OEPUIKNG aywylpoTnTag evog dopikou
otoixeiou. Meplypd@el avaAuTikG Ta atroTeAécpaTta Tng OOKIUAG TTOU EYIVE OTO CUYKEKPIUEVO Bokiuio
OOHIKOU aTOIXEIOU Kal TTpocBIOPICEl TNV BEPUIKA TOU aywyIiuoTNTa HE £va HOVOTIMO péyeBog.

H Qokiur Tng BEPUIKAG AywyIKoTNTAG £yive aTo EpyacTthpio ApxITekTovikAg TexvoAoyiag Tou Tunuatog
ApXITEKTOVWY oUPQWva We TiIc diadikaoisc Tng Y.A. KA/679/22.8.96, ®.E.K. 826, teuxos B’, &pbpo 1,
TTapdypa®og 2 Kal YETA ATTO OXETIKEG EYKPIOEIS TWV appodiwv opydvwy Tou ApioToTehegiou MNavermioTnuiou
Oecoahovikng.

To armotéheopa Tng OOKIUAG a@OpPd ATToKAEIOTIKA To Ookiyio TTou xpnaigotromenke. H  dokipn
TTPAYUATOTTOINBNKE CE EPYQOTNPIAKEG CUVONKES, WOTE VA TTPOKUWEI N TTPAYHATIKF BEPUIKA aywyipotnTa
TOU dokIWiou. Na va amodidel £va dokipio TIG IBIEG TIMEG PE QUTEG TTOU BidovTal aTO QUANO ATTOTEAECHUATWY,
Ba TTpETTEl va gival OloI0 TOCO ATTd ATTOWN KATAOKEUNG 600 Kal atré droyn £Qapuoyng pe To dokipio Tou

xpnoigorroiBnke. KdBe diagopotroinon, £0Tw KAl WIKpr), JTTopEi va odnynoel oe  DIOPOPETIKA
amoTeAéouara.

To Epyactipio diarnpel 10 JIKAIWHG VA XPNOINOTIOIET TO ATTOTEAETUATA TWV DOKIPNWY OF ETTICTNHOVIKEG
ONUOCIEUCEIG, ETTIOTNUOVIKEG QVAKOIVWOEIG, EPEUVNTIKEG Epyaoieg, KABWSG Kol KABE €idoug avaAoyeg
£pyacieg KaBapd €MOTNUOVIKOU ] EPEUVNTIKOU XAPAKTAPQ, XWPIG va ava@Eépel 10 Ovopa Tou Avadirtn i
TOV TUTTO TOU TTPOIOVTOG.

This test report is the result of a laboratory test of the thermal transmittance properties of a building
element. The results obtained from measurements on the specific building element are presented in detail
and a single figure rating is given for its thermal transmittance properties.

The thermal transmittance test was performed by the Architectural Technology Laboratory of the School
of Architecture, in accordance with the procedures of the Y.A. KA/679/22.8.96, F.E.K. 826, part B', article
1, paragraph 2 and after the appropriate approvals by the administrative authorities of the Aristotle
University of Thessaloniki.

The test result reflects exclusively on the properties of the measured test specimen. The tests have taken
place under laboratory conditions, so as to obtain the actual thermal transmittance properties of the test
specimen. Under different usage or under conditions involving parameters not taken into account by the
laboratory testing, the thermal transmittance properties of the material or product might be different. Every
differentiation, even a small one might influence the resulting thermal transmittance properties of the
material or product.

The Laboratory maintains the right to use the test results in scientific publications, scientific papers,
research reports, and any other kind of studies of purely research or scientific nature, without revealing
the name of the Client or the type of the product.

2. AIAAIKAZIEZ / PROCEDURES
2.1 Eogappoloueva MpodTutra / Applied Standards

DIN EN ISO 8990:1996-09 Thermal insulation - Determination of steady-state thermal transmission
properties - Calibrated and guarded hot box

DIN EN ISO 12567 Thermal performance of windows and doors - Determination of thermal
transmittance by hot box method

Part 1:2010-12 Complete windows and doors

Part 2:2006-03 Roof windows and other projecting windows

DIN EN 12412 Thermal performance of windows doors and shutters - Determination of thermal
transmittance by hot box method

Part 2:2003-11 Frames

Part 4:2003-11 Roller shutter boxes
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KANONIZMOZ (EE) apiB. 305/2011 TOY EYPQMAIKOY KOINOBOYAIOY KAI TOY
2YMBOYAIQY 1n¢ 9n¢ Maptiou 2011 yia 1n B£0TTION EVAPUOVIOHEVWY OPWV EMTTOPIAG TTPOIOVTWY
TOU TOMEQ TWwV OOMIKWY KATOOKEUWY Kal yia Tnv kKargpynon tng odnyiag 89/106/EOK Ttou
ZUMBouAiou

REGULATION (EU) No 305/2011 OF THE EUROPEAN PARLIAMENT AND OF THE COUNCIL

of 9 March 2011 laying down harmonised conditions for the marketing of construction products and
repealing Council Directive 89/106/EEC

EA 2/17: 2009
EA Guidance on the horizontal requirements conformity assessment bodies for notification
purposes

DIN EN 1279-5:2010 Glass in building — Insulating glass units — Part 5: Evaluation of conformity;
German version EN 1279-5:2005+A2:2010

DIN EN 13162:2009 Thermal insulation products for buildings —Factory made mineral wool (MW)
products —Specification;
German version EN 13162:2008

DIN EN 13163:2009 Thermal insulation products for buildings — Factory made products of
expanded polystyrene (EPS) — Specification;,
German version EN 13163:2008

DIN EN 13164:2009 Thermal insulation products for buildings — Factory made products of extruded
polystyrene foam (XPS) — Specification;
German version EN 13164:2008

DIN EN 13165:2009 Thermal insulation products for buildings — Factory made rigid polyurethane
foam (PUR) products — Specification;
German version EN 13165:2008

DIN EN 13241-1:2004 Industrial, commercial and garage doors and gates — Product standard —
Part 1: Products without fire resistance or smoke control characteristics;
German version EN 13241-1:2003

DIN EN 14351-1:2010 Windows and doors — Product standard, performance characteristics — Part
1: Windows and external pedestrian doorsets without resistance to fire and/or smoke leakage
characteristics;

German version EN 14351-1:2006+A1:2010

2.2 Awdikacia Aokiung/ Test Procedure

To Ookipio epapuooTtnke ot e1dIKO TTAdicio (pdoka) tou Hot Box amd tov Avadern. H dokiun
uhotroinBnke aguuewva pe Tig diadikacieg TTou kabopifovTal oto TpdTutro DIN EN ISO 12567-1: 2010
Thermal performance of windows and doors — Determination of thermal transmittance by the hot-box
Method Part 1: Complete windows and doors

MNa Tov Tpoodiopiopod Tou ZuvTeAeoTr Oepuikng Aywyipdtntag U xpnoipotroinénke n axson:
qsp
A8

AB,: n dlapopd TwWV BEPUOKPATIWY TTEPIBAAAOVTOG TWYV BUO TTAEUPWY (WPUXPAS — BEPMNG) TOU UTTO
pétpnon dokipiou og K

Qsp. N MEON TTUKVOTNTA BEPUIKAG pONG TTou diaTrepvd To doKiuIo ot W/m?
TTOU TTPOKUTITEI ATTO TIG OXEOEIG:

P, -
Qsp =

og W/(m?=K) étrou:

m

cDedge

sur

A

sp
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¢)Sur: sur S,5Ur OTTOU

Doy 1 Bepuikn poty TTou dilamrepvd Tn ydoka og W

Deqge: N BePUIKA por| TTOU diaTTEPVE TNV TTEPIMETPIKA JWivn Tou Sokidiou ae W

O n Tpoodiddpevn Tpog To Hot Box Bepuikn pori og W

A o N em@Aveia Tou dokigiou o m?

Asur: M £TMIPAVEIR TOU TTAQIGIOU — PdoKag ae m*

ABs syt N DIAPOPAE TWV PECWYV BEppOKPACIWY Twy dUO ETTIPAVEIWV TNG HATKAS (BepUAc—WUXPNS) Ot
K

Rer N Bepuiki avriotaon Tng pdokag og m2 KW

The test specimen was mounted in a special frame (mask) of the hot box by the Client. The test took
place under laboratory conditions, according to DIN EN ISO 12567-1:2010 Thermal performance of
windows and doors — Determination of thermal transmittance by the hot-box Method Part 1: Complete
windows and doors

In order to calculate the Thermal Transmittance Coefficient U, the following equation was used:

Up= e in W/i(m?K) where:
26,

AB,: the difference of the two ambient temperature of the two test sides in K
gsp: the mean heat flow density which penetrates the specimen in W/m?
obtained using the equations:

Qso = q)in —(Dsur . d’)ec:ge
sp
Agy
ASur 4 Aes sur
D= — e ' where

@, the heat flow which penetrates the special frame (mask) in W

Peqge . the heat flow which penetrates the perimeter area of the specimen in W

D the input heat flow of the hot box in W

Ay, . the surface of the specimen in m’

Agr:  the surface of the special frame (mask) in m?

A8 5 the difference of the mean temperatures of the surfaces of the special frame (mask) in K
Rer: the thermal resistance of the special frame (mask) in m?-K/W
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2.3 Xpnoigotrolioupevog €otTAiopog / Equipment used
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Xuokeur) / Apparatus Tomog / Type | KaraokevaoTig / Manufacturer | Kwdikog / Code
Qepuds Oahapog/Hot Box TDW-4240 TAURUS Instruments W 01
Movdada ehéyxou / CPU PCB80C552 Philips W 02
EvaAdkTeg/Heat exchangers | Major 300 GEA W 03
Yokrng / Chiller Presto LH47 Julabo W 04
Wukrng / Chiller FC 1600T Julabo W 05

H eykatdotaon dokiywy Oepuol @aidpou TDW-4240 kaAlTmTel Tig atraitrioelg Tou mpotomou DIN EN
ISO 8990:1996™ / The guarded Hot Box test facility TDW-4240 meets the requirements of the DIN EN ISO

8990:1996* standard.

* DIN EN 1SO 8990:1996 Thermal insulation — Determination of steady-state thermal transmission properties —

Calibrated and guarded hot box

AlaoTdoeig @eppol @aidpuou / Hot box dimensions: 3600x3800x4600mm
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3.2

3.3

l_ s4mm T

AOKIMIO / TEST SPECIMEN
Meprypaen) / Description

Mpoidv/Product:
KaraokeuaoTrig/Manufacturer:
AvaBetng/Client:
AigoBuvon/Address:

Eykardoraon/ Installation:
Ovopaoia mpoiovrog/Product name:

Huepopnvia rapaywyng/Production date:
AlaoTdoeig dokipiou/ Sample dimensions:

Karaokeur) / Construction
ATtroTeAEiTOl OTTO:
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Qupa aopaleiag / Security door

Kupiakidng I & ZIA O.E. / Kiriakidis P & Co

Kupiakidng M & ZIA O.E. / Kiriakidis P & Co

6° yAp. Oeoiviknc-Qpaiokdotpou, T.K. 57013, TnA. 2310 685665,
®af: 2310 785651, E-mail: info@artist.com.gr/ 6" kim.
Thessaloniki-Oreokastro, T.K. 57013, TnA. 2310 685665, ®at:
2310 785651, E-mail: info@artist.com.gr

Kupiakidng M & ZIA O.E. / Kiriakidis P & Co

Oupa acpakeiag / Security door

25/08/2014

2000 x 1000 mm

- AimAf Bwpdkion pe £va yaABaviZé atodaAivo gUALo TTaxous 0,8 mm amd tnv eEwTEPIK TTAEUPd TNG TTOPTAG Kal
yaABavileé atodAiveg kaBeteg veupwaoelg 0,8 mm amd Tnv ecwTepikr TAeupd. EmimmAéov yaABavife arodAivo
QUAAO atTd TNV EOWTEPIKN TTAEUPA, TTayoug 0,8 mm.

- Moévwon meTpodppaka avapsoa ata duo arcdAiva QUAAO

- AtodAhivn kdoa Tayoug 1,5 mm

- Kuhobokog 010 KaTW PEPOG TOU PUAAOU

- PuBuidéuevog avepo@pdkTng
- 16 onueia kAeidparog

The system is made of:

- Double security with a galvanize steel layer of 0.8 mm thickness from the outer side of the door and galvanize
steel vertical girders from the inner side. Furthermore, a galvanize steel layer from the inner side 0.8 mm

thickness.

- Insulation of rockwool between the two steel layers.

- Door frame 1.5 mm thickness.

- Hollow at the down side of the layer.
- Adjustable windbreak.

- 16 locking points

ATtreikovion / Drawing
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Opilévna roun / Horizontal section

*Ta oxédia eTolpdoTnkav ard Tov AvaBétn / The drawings have been prepared by the Client.



AOKIMH/TEST: W.611.2014

4. ZYNOHKEZ AOKIMHZ / TEST CONDITIONS

4.1 l'evikd dedopéva / General data

‘Evapén pérpnong/Start of measurement :
TéAog pétpnong / End of measurement :

03/09/2014
06/09/2011

Aidpkeia perpnong / Measurement duration :
Emigaveia dokipiou / Area of test specimen :

4.2 Aedopéva BaBuovopunong / Calibration data
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5. ANNOTEAEZMATA AOKIMHZ / TEST RESULTS
5.1 AvaAuTtika oTtoixeia dokiung / Detailed test data

Mpoiov/Product : ©@0pa aogaieiag g eTaipeiag Kupiakidng M & ZIA O.E. / Kiriakidis P & Co Security door

To mapov ekdideTal oupPwva pe Tig dilatdgeig Tou KateuBuvnpiou eyypdeou M g odnyiag 89/106/EOK pe Bace Tou A.546.2011

Qeppokpacia aépa Bepung TAeupds / Warm side air temperature T 19,76 C
Qeppokpacia atpa yuxprg Theupdg / Cold side air temperature Tae 057C
Oeppokpaaia Tou kareuBuvtrpa aépa Beppng TAeupdg / Warm side baffle temperature | Ty 18,76 C
O¢eppokpagia Tou kateuBuvtipa aépa Wwuxprg TAeupdg / Cold side baffle temperature The 0,78 C
TayurtnTa aépa Beppng TAeupag / Warm side air speed Vi 0,23m/s
TaxurnTa aépa wuxpnigs mAeupdg / Cold side air speed Vie 2,35m/s
ZuvoAikn 10x0¢ £10600u/ Overall input power Pin 88,57W
MukvoTtnTa Beppikrg porg dokiyiou / Specimen heat flow density Qsp 34,54W/m?
ZuvoAIKn emigavelakn avtiotaon / Total surface resistance Rt 0,172m**K/W

MeTpoUpevog ouvteAeoTic Beppiknc aywyipotnrag / Measured thermal resistance | Un 1,857W/(m™*K)
coefficient

Tumrotroinuévn emgavelakn avriotaon / Standardized surface resistance Rt st 0,170m**KMW

Alcupupévn aBeBaidTnta pétpnong / Extended uncertainty of measurement (GUM) 0,056Wl(m2*K)

5.2 AtmotéAeopa dokiprg/Test result

Tuppbdpoewaon ue To MNpdtutro Mpoidvrog / Compliance with the Product Standard EN 14351-1:2010
AlamoTtweeioa TipnA / Determined value

ZuvteAeoTAg OegpuoTtreparotntag / Thermal Transmittance Coefficient:

U = 1,86 W/(m?«K) SOl

& et
T L
) { ~

Oecoalovikn/Thessaloniki, 06.09.2014

AlamoTteupévo Epyaotipio Aokipwyv / Accredited Test Laboratory E.SY.D. No 704
Kowvorroinpévog @opéag / Notified Body NB 2326

KAsiw AtapAn / Klio Axarli BaoiAciog Baai? a ng / Vasil
KaBnyntpia /Professor Mnxavo;\q\zaf; Mnxavikog / Mechanical Engineer

AieuBovTpia Tou Epyaotnpiou /Director of the Laboratory YITEOBUVéé Ymootipigng Aokipywv/Test Support Engineer




